BRITANICA

PHTHALATE FIRE
FREE RETARDANT

Vintage Edition
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C-1502 C-1503

C-1504 C-1505

SPECIFICATIONS

Composition : PVC, Knitted Polyester, Genuine Leather Powder
Thickness : .20 mm

Width : 137 cm

Usage : Indoor Upholstery

PERFORMANCE

Abrasion : 30.000 rubs

Flammability . CA-N7

Phthalate Free : REACH

* Colors shown are indicative references only and will vary dependent on screen resolution

® HEAD OFFICE : PT. BERKAT UNGGUL PRATAMA
Komplek Citta Graha, JI. Panjang No. 26 Elok 2L | Jakarta 11520 - Indonesia | +62 21 5819089
SHOWROOM : LEDER HAUS

JAKARTA - Kornplek Cipete Square, Jl. Cipete Raya 55 No.7 | Jakarta 12410 - Indonesia | +62 21 75300 679
LEATHEHR BANDUNG - Komplek Batununggal Indah, Jl. Batununggal Indah Raya No. 415 | Bandung 40266 - Indonesia | +62 22 8730 7759
www.csl-leather.com BALI - Komplek Istana Kuta Galeria, Jl. Patih Jelantik, Blok PM1 No.6 | Kuta, Badung, Bali 80361 - Indonesia | +62361 4752 806
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Report No.  A2180093619101002 Page 1 of 4

Applicant PT BERKAT UNGGUL PRATAMA

KOMPLEKCITTAGRAHA, JL. PANJANG NO. 26 BLOK 2L, JAKARTA

Address
INDONESIA 11520

The following sample(s) and sample information was/were submitted and identified by/on

the behalf of the client
Sample Name CSL Leather
Sample Receiving State Normal
Sample Received Date Jun. 13, 2018
Testing Period Jun. 13, 2018-Jun. 21, 2018
i
Test Requested %\%'
No. Test Item - i
1 Cigarette smoldering =

Test Result(s):Please see the following pages.

Approved by 41% Wh /f’A Date Jun. 21, 2018

No.RSEE4BFA9E

Camre Testin Internat% Corporation Room 105,Building 1,N0.600,N0.21 Street, Baiyang Road, Hangzhou
Economic & Technological Development Zone Hangzhou, China;

Hotline: 400-6788-333 www.cti-cert.com E-mail: info@cti-cert.com Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com
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Tested Sample(s)
Sample No. Sample Name
A2180093619101002 britanica ( leather powder backing )
Sample Photo(s)

A2180093619101002

A2180093619101002
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Test Item: Cigarette smoldering
1. Test Equipment

Equipment Name Model

Stopwatch PC894

Straight steel ruler 0~300mm

2. Environmental Conditions
Temperature: 21.5°C ; Humidity:54 %RH

3. Test Standard: TECHNICAL BULLETIN 117-2013
4. Test Result(s)
Sample sizes 8inx8in (203mmx203mm ) and 8inx15in (203mmx381mm )

Condition

Test specimens and cigarettes were conditioned for at least 24 h at (21+3)Cand less than 55%RH

immediately prior to use.

Results

SECTION 1: COVER FABRIC TEST

Criteria Ist 2nd 3rd
The mock-up test specimen continues to
. . NO NO NO
smolder after the 45 minute test duration.
A vertical char length of more than 1.8 inches
. NO NO NO
(45mm) develops on the cover fabric.
The mock-up test specimen transitions to open
. NO NO NO
flaming.
Evaluation Pass

Statement: The following test results relate only to the ignitability of the combination of

upholstery composites under the particular conditions of test; they are not intended as a means of

assessing the fully potential fire hazard of the materials in use.

\# T/
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Sample Photo(s) after the test

*** End of Report *** X
Statement: =
1.This report is considered invalidated without approval signature, special seal and the seal on the <~
perforation; Y

2.The sample(s) and sample information was/were provided by the client who should be
responsible for the authenticity which CTI hasn't verified;

3.The result(s) shown in this report refer(s) only to the sample(s) tested;

4. Without written approval of CTI, this report can't be reproduced except in full;

5.In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.

0755-33681700 Complaint E-mail: complaint@cti-cert.com



TEST REPORT

PT. BERKAT UNGGUL PRATAMA

KOMPLEK CITTA GRAHA,

No: IDHG2210004802

Date: April 01, 2022

JL. PANJANG NO. 26 BLOK 2L, KEBON JERUK, JAKARTA BARAT

The following sample(s) was /were submitted and identified by the client as:

Sample Description
Client’s reference No.
Batch / Lot. No.
Manufacturer/Vendor
Buyer's Name

Country of Origin
Country of Destination
Sample Receiving Date
Test Performing Period
Test Requested

Test Method(s) and Test Result(s)

Signed for and on behalf of

Hardgood L;l-)ﬁl\'l'lanager

CSL Leather
2210004802

PT. BERKAT UNGGUL PRATAMA

CHINA

March 23, 2022
March 23, 2022 to April 01, 2022

Selected test (s) as requested by client.

Please refer to the next page(s).

Page 1 of 3

This document is issued by the Company subject to its General Conditions of Service printed overleaf, or available on request or accessible at
www.sgs.comtermsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs. com/!erms e-document.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues d
dings at the time of its intervention only and within the limits of Client’s instructions, if any The Company’s sole responsibility is to its Client and this
parties to a transaction from exercising all their rights and obligati d

fl the Company’s fi

does not

. Any holder of this document is

dvised that info!

under the

in full, without prior written approval of the Company. A

may be prosecuted to the fullest extent of the law.

This d

d hereon

cannot be 'eproduced except

ized all ion, forgery or falsification of the or

of this d is

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.
WARNING: The sample(s) to which the findings recorded herein (the “Findings”) relate was(were) drawn and / or provided by the Client or by a third party acting at the Client’s

direction.

The Findings constitute no warranty of the

or source from which the sample(s) is/are said tn be ex!racted

of any goods and strictly relate to the le(s). The C

I and off S

no liability with regard to the origin

The Garden Centre #1-00 & #2-00 - Cilandak Commercial Estate JI. Raya Cilandak KKO Jakarta 12560 Indonesia t +62 (0)21 2978 0600 f+62 (0)21 2978 0678 www.sgs.com

Member of the SGS Group



TEST REPORT  No: IDHG2210004802  Date: April 01, 2022 Page 2 of 3

PT. BERKAT UNGGUL PRATAMA
KOMPLEK CITTA GRAHA,
JL. PANJANG NO. 26 BLOK 2L, KEBON JERUK, JAKARTA BARAT

. -
TEST RESULT
Phthalates
Test Method: ISO 14389: 2014. Analysis was performed by GC-MS.
Results
Test Item CAS No. (mg/kg)
Dibutylphthalate (DBP) 84-74-2 n.d.
Benzylbutylphthalate (BBP) 85-68-7 n.d.
Bis-(2-ethylhexyl)phthalate (DEHP) 117-81-7 n.d.
Diisobutyl phthalate (DIBP) 84-69-5 n.d.
Di-C6-8 branched alkylphthalate n.d.
(DIHP) 71888-89-6
Bis (2-methoxyethyl) phthalate .. n.d.
(DMEP) 117-82-8
Diisopentylphthalate (DiPP) 605-50-5 n.d.
Di-n-pentylphthalate (DnPP) 131-18-0 n.d. *
Di-n-Hexylphthalate (DnHP) 84-75-3 n.d.
Sum of all phthalates - n.d.
Conclusion PASS

Note: n.d. = not detected
= exceed the limit
Reporting Limit = 50 mg/kg (each)
Recommended Max. limit: 1000 mg/kg (Each or Sum)

Remark: Recommended Max. limit specified by Entry 72 of Regulation (EC) No 1513/2018
amending Annex XVII of REACH Regulation (EC) No 1907/2006.

This document Is Issued by the C Y bj to its G Conditions of Service printed rieaf, or on q or ible at
www.sgs comtermsandconditions.htm and for ic format sbject to Terms and Conditions for Electronic Documents at www.sgs.com/terms _e-document.htm.
Ammmhdnmloﬂnllnﬁhﬂondhblﬁymmontm risdiction issues defi th Any holder of this document is advised that information contained hereon

the C /'s findings at the time of its intervention only and within the limits of Client's instructions, lnny Trnconpanrlwkmmlblllyhblhcmmm
d does not plnbstol tion from g all their rights and obli: under the This d umotbo pr except
in full, without prior written approval of the C Any d forgery or falsification of tha or of this di is ful and offenders

may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.

WARNING: The sample(s) to which the findings recorded herein (the “Findings”) relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's
direction.

The Findings constitute no of the ! th of any goods and strictly relate to the ph The Comp pts no liability with regard to the origin
or source from which the sample(s) is/are said to bo ommd

s The Garden Centre #1-00 & #2-00 - Cllandak Commercial Estate JI. Raya Cilandak KKO Jakarta 12560 Indonesia t+82 (0)21 2978 0600 f+62 (0)21 2978 0678 www.sgs.com

Member of the SGS Group



TEST REPORT  No: IDHG2210004802  Date: April 01, 2022 Page 3 of 3

PT. BERKAT UNGGUL PRATAMA
KOMPLEK CITTA GRAHA,
JL. PANJANG NO. 26 BLOK 2L, KEBON JERUK, JAKARTA BARAT

. -
Sample Picture
HG/22100048/02
.QtiﬁttttEnd of Reporttﬁtttﬁﬁtﬂtt =

This document is issued by the C bj to its G | Conditions of Service printed rleaf, or or b at
www.sgs com/termsandconditions.htm and for electronic format documents, subject to Tonm and Conditions for Electronic Docummu at mm,ggm_um_gmm_m_
Amntlon is drawn to the limitation of liability, indemnification and jurisdiction issues ds d therein. Any holder of this di Is advised that | contained h

the C y's findings at the time of its intervention only lnd within the limits of Client’s instructions, If any Tho Company’s sole responsibility is to its Client and this
document does not exonerate panln toa tion from isi I" their rights and under the trg This cannot be repi d except
in full, without prior written appi | of the C y. Any h d alteration, forgery or falsification of the or of this di is and offenders
may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.
WARNING: The sample(s) to which the findings recorded herein (the “Findings”) relate ( ) drawn and / or provided by the Client or by a third party acting at the Client’s
direction.
The Findings constitute no y of the ! of any goods and strictly relate to the ple(s). The Company pts no liability with regard to the origin

or source from which the sample(s) is/are said to ba oxtnmd

The Garden Centre #1-00 & #2-00 - Cilandak Commercial Estate JI. Raya Cilandak KKO Jakarta 12560 Indonesia t+62 (0)21 2978 0600 f+62 (0)21 2978 0678 www.sgs.com

Member o the SGS Group



LEDER R HAUS

v
THE LEATHER SPECIALIST

CARA PERAWATAN BAHAN KULIT SINTETIK

4 DO’s S DONT’s

Apa yang HARUS dilakukan Apa yang TIDAK BOLEH dilakukan

+ 1 Gunakan lap basah ( lembab ) Jangan gunakan bahan yang
@ berbahan lembut untuk kasar / tajam ( seperti sikat ) untuk

* membersihkan permukaan bahan membersihkan permukaan kulit
o %
pe r = COsok permukaan bahan secara ® Jangan gunakan p.roc.iuk pemb.ersm
m perlahan dengan intens berbahan keras ( kimia ) seperti :

pemutih, deterjen, thinner, dll

pewarna yang cukup intens, usahakan
untuk membersihkan bagian tersebut
dengan lap basah sesegera mungkin

@ Jika terkena noda dengan bahan

Apabila ada noda yang masih tertinggal,
gunakan pembersih khusus untuk kulit
sintetik untuk membantu menghilangkan
noda tersebut

Catatan:
Tinta pulpen, spidol permanen, bahan jeans dan material berwarna kuat lainnya kemungkinan besar
akan sulit atau tidak bisa dibersihkan secara sempurna, terutama pada bahan kulit berwarna terang
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